



Dated: 17/12/2019

MATERIAL TEST CERTIFICATE

TIE ROD (SS304)

Elements	C	Si	Mn	P	S	Cr	Mo	Ni	Cu
Mean	0.0571	0.2953	1.7331	1.0335	0.0167	18.2725	0.1718	8.0083	0.4427

Al	Co	V	B	Ti	Nb	Sn	W	Fe
0.0000	0.1006	0.0588	0.0010	0.0000	0.0000	0.0000	0.0322	70.7620

Thanks & regards



CANCO FASTENERS
+91-011-42525500

Office : B-6/2, DDA SHOPPING COMPLEX, OPP. DEAR PARK, SAFDARJUNG ENCLAVE, NEW DELHI – 110029

Factory : A-63/2, G.T.KARNAL ROAD INDUSTRIAL AREA, AZADPUR DELHI - 110 033, INDIA

TEL No.: +91-011-42525500 / Factory No. : 011-65656669,

E-MAIL : sales8@cancofasteners.com, WEB : www.cancofasteners.com